HERITAGE
PATIOS

Installation Guide




HERITAGE
PATIOS

THANK YOU FOR PURCHASING FROM
HERITAGE PATIOS

Your purchase is engineered by nearly a half century of commercial and
residential product design proudly manufactured in the USA from responsibly
sourced materials in our own state-of-the-art manufacturing facilities.

Your Heritage Patios purchase is covered by our exclusive
transferable limited warranty found on last pages of this manual.

PLEASE READ & REVIEW COMPLETE INSTALLATION GUIDE STEP-BY-STEP



HERITAGE
PATIOS

WELCOME

The Heritage Patios solid panel patio cover installation guide recommends
1-to-2 physically fit individual(s) with some experience in Do-it-Yourself
(DIY) home projects and should complete installation within 1 weekend

with proper planning and support.

Please review this installation guide thoroughly and understand each step’s
task before the start of the installation process. All recommended tools are
required for a successful installation and some components will require

alterations to fit your structure’s unique installation.

Inspect your project area for safety issues noting all electrical power lines

and electrical outlets.

DO NOT begin this project until project area is safe.



HERITAGE
PATIOS

TOOLS

Recommended & required tools are not included but necessary for a successful
installation of this solid cover patio kit as each structure & location is unique.

Each “Step” page will note required tools to complete each installation step

1-2 friends Level Caulking gun Hole saw
(1-1/2” or 2”)
friends
Hammer 2nd step ladder Hack Saw
h 4

Tape measure | 3/8” Drill motor w/ | Crescent wrench | 1/4”,5/16”,3/8”
extension cord socket drive set




HERITAGE
PATIOS

ORGANIZE

Organize and familiarize yourself with inventory of all hardware materials and
“Step” before you begin the installation process. Each “Step” page begins with
Components List & Tools Required to complete the step task.

E T ‘w

3/8” x 2-3/4” Anchor

#10 x 3/8”
Tek #8
%" & 3/8” masonry %

9
y !

Urathane Caulkmg tube
%" & 3/8” drill bit

Tek 1/4”x3/4”

‘)‘1‘\.—“. o i L e :
‘-’ PIIIHHRAR s
%II 3/"

#12 x 2 %5” Screw %" x %” Bolt & Nut
Washer

Missing an item? Call 1-844-4-PERGOLA to request a replacement part



HERITAGE
PATIOS

MATERIALS

Organize & check-in all materials received in your shipment within a safe distance
from work area before you begin the installation process.

Mark “Check-in” column in each row of component below and note “Step #”
associated each task during this assembly

Part Description Dimensions Step # Check-in
COMPONENTS
Urathane caulking tubes 2
PVC foam weather strip 12’x3/4” 2
Hanging channel - male 12'x3/4” 2
Hanging channel - female 12'x3/4” 2
Hanging rail 12'x6"x2” 2
Preformed flashing 25” 3
Front fascia 12" %" 3
Fascia splice full strength 30” 3
Front fascia dam foam 3
Front fascia drain 8” 3
Extruded Square Post 10'x3"x3” 4
Fluted Top Post Connector 3” 4
Fluted Bottom Post Brackets 3” 4
12” wide twin vee panel 7'x12” 7
Side fascia panels 11
Fascia pan clips 12
Mag gutter panel 12'x3/4” 12
Pressbreak corner angle 6 %" 12
HARDWARE
Bolt & Nut (set) WX %" multiple
Bolt & Nut (set) 3/8”" x3 %" multiple
Washer W x %" multiple
Nut 3/8” multiple
SMS Screw #10 x 3/8” multiple
Lag Screw #12 x 2 %" multiple
Tek Screw (self drilling) #8 x 5/8” multiple
Tek Screw (self drilling) 4/ multiple
Kwik Bolt 3/8” x2 %" multiple




HERITAGE
PATIOS

STEP 1: WALL ATTACHMENT

Plan the location for patio cover to be clear of all swinging doors and windows and
finish with a minimum height of 6’8” to underside of front fascia.

OPTION 1.: Select this installation option OPTION 2: Select this installation option if
when rain gutters are installed to roof edge NO rain gutters attached to roof edge

‘ =
[ n=
REAR ELEVATION REAR ELEVATION
|« FLASHING HANGING RAIL
CRCICTCT HANGING GHARNEL TOP OF STRUCTURE

CORNER ANGLE |

FOAM RUBBER GASKET
.. 12" WIDE PANEL

FRONT FASCIA SPLICE
(not required on 16ft width or less)

@’,oonneama.e

FRONT FASGIA

4 FRONT FASGIA

FRONT

GROUND LEVEL

SQUARE POSTS

1@7 & BOTTOM POST BRACKET

NOTE: After determining OPTION 1 or OPTION 2 installation and before attaching HANGING
RAIL/CHANNEL to structure, you must determine and mark rafter/stud spacing so that attachment
screws will drive into each stud providing necessary support for the patio cover.




HERITAGE
PATIOS

SKIP THIS STEP FOR WIDTH BELOW 16 ft

Components List

v' Front fascia
v’ Front fascia splice
v" Caulking tub & gun

Tools Required

b

2
2%
i

o700

This step only applies to patio covers with a total front width that is greater
than 16 feet wide due to shipping limitations. Installer needs to splice two
front fascia pieces together by inserting a “front fascia splice” insert.

STEP 1: Mark splice insert piece with a
center mark at 13” from measured
from end of splice.

STEP 2: Slide end of first front fascia
piece aligning STEP 1 center mark

STEP 3: Slide 2" piece into other end
of splice insert piece end to match
STEP 1 center mark from other side.

STEP 4: Caulk both ends of front fascia sides

at center generously. Secure splice using 3/8”
socket drive and twelve %” x 3/4” Tek screws
at 1”7, 11”7, 13”, and 23” from ends of splice.




HERITAGE
PATIOS

STEP 2: PREPARE FRONT FASCIA

Components Needed

ANE NN NENEN

Front fascia

Front fascia splice insert
Fascia drain

Fascia dams

Caulking tube & gun
Top post connector

Tools Recommended

.?3
q”")

PO 700

FIRST: Lay the hanging channel and front
fascia parallel and evenly on a flat level non-
abrasive surface or slab. Mark top of front
fascia & hanging channel every 12” from end
to end with a small permanent marker. Marks
will be needed during STEP 9 for locking-in
roof panels. NOTE: Last space will be 12 %"
opening to allow for flange width on last
panel. DO NOT cut the hanging channel.

SECOND: Determine fascia drain location
near end of fascia. Cut 1-1/2” or 2” diameter
hole with hole saw on bottom end of each
fascia. Insert drain and fasten with two #8 x
5/8” Tek screws per drain. Compress & Insert
fascia dams on each end of fascia and caulk
around them generously.

BOTTOM OF

FRONT FASGIA \

Post Spacing

-

]

i<
© e

EQUAL SPACING FOR REMAINING POST

3"

<

-—— (SEE ENGINEERING FOR MAX. SPACING) ——*

THIRD: Determine post spacing across
entire bottom of front fascia by marking 1’ 3”
from both ends of front fascia as top post
connector as guide. Mark equal spacing for
remaining post. Drill 74” holes on marks in
bottom side of fascia. Attach with bolts &
washers and caulk inside fascia around
protruding bolt heads.




HERITAGE
PATIOS

STEP 3: HANGING CHANNEL

Components Needed

v Hanging channel

v Hanging rail

v’ Front fascia

v’ Foam rubber gasket

Tools Recommended

-
9 I
‘
o o
.
§ '

Determine and Measure center point for installation on desired structure wall

FIRST: Place hanging rail in desired position
on structure wall or roof fascia board and
mark first hole to be drilled in hanging rail
relative to rafters or wall studs. Place a mark
1” down from top hanging rail and drill 74”
into each rafter or studs across length of
hanging rail.

Hanging Rail
CAULK

SECOND: Slide hanging channel into bottom
of hanging rail then fasten hanging rail with
#12 x 2-1/2” screws to fascia board or wall
across entire rail. Place a bead of caulk across
entire span between rail/wall space.

THIRD: Insert foam rubber gasket into the
interior back wall of hanging channel.

10



HERITAGE
PATIOS

STEP 4: PREPARE POST

Components Needed

v’ Front fascia
v' Bottom post bracket
v Square post

Tools Recommended

PO 75530

A minimum of %" per foot slope recommended for proper water drainage

FIRST: Slide bottom post bracket up into
post, drill 3/8” diameter holes through both
post and bottom bracket. Use two 3/8” x 3-
1/2” bolt and but to fasten. Determine
length of post by measuring the distance
from patio floor to the bottom of hanging
channel, then deduct 4” for the back leg of
fascia and also deduct min. %" per foot slope
of panel length.

i
VIARQ AID2AT , ,

e 1
= — —
=t

TDIOAAE T209 MOTTOE __»-

SECOND: Now fasten the square post to
the top post connector previously installed
to fascia. Drill two 3/8” diameter holes
through both post and post connector. Use
two 3/8” x 3-1/2” bolt & nuts to fasten. Front
fascia must be “level” from end to end.

THIRD: Raise the assembly into position and
temporarily stabilize the front fascia & post
in upright position by tying each end post to
each ladder with a rope or cord. DO NOT
attach post to patio surface until proceeding
to STEP #7 and ensuring first roof panel
insert is “squared” to front fascia and post
assembly.

NOTE: Uneven patio surface will require varying lengths of each post across uneven surface.




HERITAGE

PaATios
STEP 5: FIRST ROOF PANELS
Components Needed Tools Recommended
v' 12” wide twin vee panels
v' #10 x 3/8” sheet metal screw e

o530y
v

FIRST: Begin this step on far LEFT side of
hanging channel when facing the structure.
Begin with “female” lock edge of panel flush
to hanging channel and front fascia. Top of
panel slides below ledge of hanging channel to
sit on groove for screw location.

SECOND: Insert and press first panel firmly
into foam rubber gasket within the hanging
channel interior. Secure first roof panel with
#10 x 3/8” sheet metal screw through pre-
punched hole into groove location. Move
square post connected fascia assembly “side
to side” so that first roof panel is square to
fascia board or wall.

APPLY PRESSURE IN DIRECTION THIRD: Each individual roof panEI is 12” wide
{ ROW #2 TO ASSURE — . . .
%Sgp(mgf_ INTERLOCK and need to align with 12” marked on hanging

/T\ channel and front fascia in STEP #2.
~FEMALE LOCK

MALE LOCK » . . . . .

Each panel is designed with unique side edge
as “male” and a “female” to interlock with
next roof panel.

NOTE: When attaching to wall (no access from top) attach screws from underside into
bottom flange of hanging channel (not into screw groove) using #10 x 3/8” sheet metal
screws.

12




HERITAGE

PaATios
STEP 6: LAST ROOF PANELS
Components Needed Tools Recommended
v' 12” wide twin vee panels
v' #10 x 3/8” sheet metal screw e

o530y
v

FIRST: Begin this step on far RIGHT side of
hanging channel when facing the structure
leaving large space from first roof panel. Last
roof panel needs “male” lock edge flush to
outside edge of hanging channel and front
fascia. Top of panel slide below top ledge of
hanging channel to sit on groove for screw
location.

SECOND: Insert and press last panel firmly
into foam rubber gasket within the hanging
channel interior.

Secure last roof panel with #10 x 3/8” sheet
metal screw through pre-punched hole into
groove location.

THIRD: Secure the last roof panel above the
S S square post side end with #10 x 3/8” sheet

A \emmacten metal screw in pre-punched hole attaching to

ol

front fascia.

Move square post connected fascia assembly
o “side to side” so that last roof panel is square
to fascia board or wall.

NOTE: When attaching to wall (no access from top) attach screws from underside into
bottom flange of hanging channel (not into screw groove) using #10 x 3/8” sheet metal
screws.




HERITAGE
PATIOS

STEP 7: ALL ROOF PANELS

Components Needed

v' 12” wide twin vee panels
v' #10 x 3/8” sheet metal screw
v Caulk tube & gun

Tools Recommended

.?J
qﬁ\,

FIRST: YOU MUST ALWAYS ADJUST THE
INTERLOCKING JOINT BETWEEN THE TWO
PANELS TO ALIGN WITH THE 12” MARKS ON
THE HANGING CHANNEL AND THE FRONT
FASCIA.

CAULK AREA WHERE HANGING CHANNEL
NG RAIL BIVOT

{OPTION 1)
§  WHEN ATITACHING TO FASCIA BOARD,
ATTACH SCREWS FROM TOP INTO SCREW GROOVE

il —

CAULK PANEL END TO S\ B,
FOAM RUBBER GASKET N\

FLANGE
CHANNEL (NOT INTQ SCREW GROOVE)
USING #10 X 38" SHEET METAL SCREWS
PART 16}

SECOND: Remove the sheet metal screw
from the installed first roof panel from the
“male” side of panel at the front fascia.

Next to installed panel, lay the new roof panel
and slightly lift new roof panel to overlap
“female” lock on top of “male” lock. Apply
downward pressure for tight fit on entire
panel.

CAULK AREA WHERE HANGING CHANNEL
AND HANGING RAIL PIVOT.

CAULK PANEL END TO
FOAM RUBBER GASKET

THIRD: Slide new roof panel back into
hanging channel and firmly into foam rubber
gasket. Caulk panel ends to foam rubber
gasket. Align new roof panel on 12” mark
before securing with #10 x 3/8” sheet metal
screw.

Repeat with remaining roof panels until last
roof panel which needs to be removed & re-
fastened.

NOTE: Each panel must align on 12” mark from step #2 before securing and

moving to next panel installation.

14




HERITAGE
PATIOS

STEP 8: SECURE POSTS

Components Needed

v Square Posts
v" Bottom Post Brackets
v' 3/8” x 2-3/4” anchors

Tools Recommended

.?a
€ 4

PO 75309

TOP POST CONNECTOR

A:SC;DRMN

m FRONT FASGIA m
SQUARE POSTS m

[@7 < BOTTOM POST BRACKET

FIRST: Attach square post at ground to
secure assembly. Mark post position on slab.

Insure that post are plumb in both directions.

SECOND: Using the pre-drilled holes in
bottom bracket as a guide, mark both holes on
the slab or surface.

AN

.Y

THIRD: Drill 3/8” diameter holes in slab or
surface with masonry bit (not included) and
fasten bottom post bracket to slab with two
3/8” x 2-3/4” wedge anchors.

Repeat this step for each post location across
entire assembly.

NOTE: Keep post secured to ladder with ropes until all post are secure into slab or surface.




HERITAGE
PATIOS

STEP 9: ATTACH SIDE FASCIA

Components Needed

v’ Side fascia
v' #10x 3/8” sheet metal screw
v Preformed flashing

Tools Recommended

Py

PO 75309

FIRST: Place the top flange of the side fascia
over the top flange of the hanging channel at
the wall.

Place the top flange of the side fascia under
the top flange of the front fascia.

#10x
SHEET METRL SCREW ~™Y

s.mm\%l NS

PANEL

SECOND: Using adaptor and #10 x 3/8”
sheet metal screw, fasten the side fascia to
the hanging channel and front fascia. Also,
fasten at approx. 24” spacing to panel.

THIRD: Install preformed flashing into
grove on hanging rail. Position over
first and second panels. Bend tabs
down so they fit snug on surface of
roof panel. Screw flashing to peaks of
roof panels using #10 x 3/8” sheet
metal screws. Caulk the top of screw
heads.

16




HERITAGE
PATIOS

STEP 10: CLIPS & CORNERS

Components Needed

v’ Fascia clips
v' #10x 3/8” sheet metal screw
v' Corner angles

Tools Recommended

PO 75530

FIRST: Secure top of roof panel pans to front
fascia with fascia clips. Place top of clip over
top leg in fascia where pans connect together
and secure using #10 x 3/8” sheet metal
screw.

Caulk the top of screw heads.

SECOND: Attach the corner angle to the
front and side fascia using the socket drive
and four #8 x 5/8” tek screws.

Caulk the top of screw heads.

THIRD. Fasten the corner angle to the side
fascia only at the wall location with two #8 x
5/8” tek screws.

Caulk the top of screw heads.




HERITAGE
PATIOS

WARRANTY

N - GEEIC B EREZSLEZER; 8 TREGE fERRRLY HEcENE
e 0 Rl IR Sl
i e |
j@gsgg g $52 55 Ti§aie gé.é: LR H 8n H :gii
st g0 B Wl alie

gg%giﬁgg ‘??g %g "i%ﬁgg?% 5§§§§ ,u§§»§5;-' %?%E%%
,:%é%;g?gé i s 5&‘«5%5?53% g%’fz@ il §g§§%§§
gggs’svgg §§ a2 §§§ §§§,§;§%§§ ﬁ? giggggi gaigﬁ
it NG A

i 5 i

g I s st SR il ¢ el

i o sgg% i E%F ;;&é il o i %s%gggg

G B B Chal R Sl R

1l 3‘.-§§§s %fgg%i it el el 3

L e

B Rt BELER il gasit Gg Hib Bl

_33.%8% i »saéﬁ N §§-§§§ i %%é = Bgsd aii ?gE%ﬁ,ﬁ“ ﬁs Eg,

i L 5%«:3" g flimii g8 ;ig el i

ey B i §§§ Eisl éég ig".ﬁg% §§§‘;§§§§§5§;§ ;;ﬁég%

HERITAGE PATIOS LIMITED LIFETIME WARRANTY REGISTRATION

Please complete and return this certificate within thirty (30) days of completion of
installation. | hereby certify that | am the original retail purchaser of the installation

described on this certificate, that it has been lled as ordered, has been
installed, and Z e
Buyer Address
Clty State Zip
st ATIOS
E-mail Addre:
ocatio Invoic Job #
|| Check herelf yoi elve product updates and notifications.

SNOILVLIWIT ONV SNOISNTDX3

ALNVHYVM YOGV ONV TVIHILVI 3WI 13417 G3LIWN

18



HERITAGE
PATIOS

"

379VYd3IdSNVYHL R =

*sp40da4 INOK 10§ UlR3Rl BSRA|d
ALNVHAVM FWILIHIT AILIWIT

0Z906 VD “jied euang
‘PAIgG OJ3]|EQED 0S¥9
sojjed abejliaH

NOILVYLSIOFY ALNVHIVM

“uSdIL ONINVITO. ¥3ANN 3A0EV NIAID ONISNIY
ONV ONINVITD ¥04 SNOLLDNYISNI MOTIOF LOVINOD NINS QIOAV ‘HSINI
WNNIWMY 3HL OL 39VWVQA ISNVD AVW SNOLLVHLNG ONOD ¥3LVIH9 INOILNYD

"JIRIUCO UPYS Plowe pue sawolb anp2j0xd
leaM SERUe pamapliw 0 YpP 0 3buods yym Ldde pue sapabioy uaipaibu W

(o001 :dwiexa) ayojyxodiy wnipos %s penb |

J2Qem JO s £

Omyps aidwexs) ajeydsoyd wnipos-3 dnd £/7

(@piL dwexa) wab1aap dnd /1

‘uopnjos

Buimano; ayy auedaid Mapiiw 2geujwyia 0L "saNsopLR ofjed Uj J0 saweS Yeausq
n.ﬁuggifiod!ggliﬁlii
N 3q Pnpoid wnupwnie Mok jo AIBUNS A UO Sjods NIBIE IMAPIIW ANOWRI OL
== 3y 'HSINI

13IWVNG CENVE ¥NOA JAOWIY HO NILIOS AVW STVIMILVH ISOHL YIAOWIY
ANIVd ¥O SIVINALVW 3dALINIATIOS HO IAISYHEV 35N 1ON OO NOLLNWD

D , d
MOH H < ﬁ&s:ﬁasei!!?!siaﬁ!nttl
» e §I e d.'ug
igliidﬁshhﬁn %!uﬂﬂseesn.ﬁuﬁpal.sn pnpoxt
fawews paneq ue uo dn-pung ypie L wsned ued 'sueld Bunpenuew o)

PUE SOINE WO SUISSHWR SB LPNS 'Saamoy 'syuelnijod 3usogily “ujejuew of Ased

ase spnposd wnujwe soled 3K 'syool pooB Bulinpua J2y3 03 WaIPpE Ul

HOV.LI4dH IR
WNNIWNTY Q31V0D 40 IONVNILNIVK ? 38VD

SOILV
COVAIRES|

0Z906 V2 “jied euang
Need help with installation? Visit HeritagePatios.com/DIY

F43H
dWVIS

DV




